PARTS LIST




PARTS LIST

NO. Part NO. Name &Specifications |Quantity] Remark
1 |GB 5783—M16X45 bolt M16X45 6
2 |GB93—16 spring washer 16 8
3 |GB6170—M16 nut M16 8
4 |1ZD-230-00-025 bracket 1
5 ]1G-180.00.019 pin 1
6 |[1ZD-230-00-018 left bar 1
7 |WX-L.601 PTO cover 1
8 [1ZD-230-00-146 bevel gear 1
9 [1ZD-230-00-019 right bar 1
10 |GB 276—6309 bearing 6309 1
11 |GB 893.1—100 Circlip 100 1
12 |1ZD-230-00-138 spacer 1
13 |GB 5783—M10X20 bolt M10X20 4
14 |1GN-150-00-104 cover 1
15 [GB 1152—M8X1 grease nipple M8X1 1
16 |GB 6170—M14 nut M14 18
17 |GB 93—14 spring washer 14 18
18 [GB 5783—M14X40 bolt M14X40 7
19 |GB 5783—M12X40 bolt M12X40 20
20 |1ZD-230-00-014 right side plate 1
21 [GB 889.1—M12 lock nut M12 20
22 |1ZD-180-00-016 right bracing 1 1GNA-180
1ZD-200-00-016 right bracing 1 1GNA-200
1ZD-220-00-016 right bracing 1 1GNA-220
1ZD-230-00-016 right bracing 1 1GNA-230
23 |1ZD-230-00-029 right skid 1
24 [CFW—40X80X12 Oil seal 40X80X12 1
25 |GB 893.1—80 Circlip 80 2
26 |GB 297—30208 bearing 30208 1
27 |1GN-150-01-117-1 shaft 1
28 |1GN180.00.141 pinion 1
29 |1GN-150-01-118 case 1
30 |GB 297—30310 bearing 30310 1
31 |GB 893.1—110 Circlip 110 1
32 |[NFG.RCA—110X12 block cover 110x12 1
33 [1ZD-230-01-101 nut 1
34 |GB 297—33114 bearing 33114 1
35 |1G-150-01-114 gasket 1
36 [GB 93—10 spring washer 10 26
37 |GB 5783—M10X25 bolt M10X25 18
38 |GB 5783—M12X55 bolt M12X55 4
39 [1ZD-230-00-185 plate 2
40 (1Z2D-180-01-013 left bracing 1 1GNA-180
1ZD-200-01-013 left bracing 1 1GNA-200
1ZD-220-01-013 left bracing 1 1GNA-220
1ZD-230-01-013 left bracing 1 1GNA-230




PARTS LIST

NO. Part NO. Name &Specifications [Quantity] Remark

41 [1G-150-01-108 gasket 1

42 [1ZD-180-00-015 hood 1 1GNA-180
1ZD-200-00-015 hood 1 1GNA-200
1ZD-220-00-015 hood 1 1GNA-220
1ZD-230-00-015 hood 1 1GNA-230

43 |1ZD-230-00-027 bracket 2

44 [(GB 5783—M16X50 bolt M16X50 2

45 [1ZD-180-01-109 shaft 1 1GNA-180
1ZD-200-01-109 shaft 1 1GNA-200
1ZD-220-01-109 shaft 1 1GNA-220
1ZD-230-01-109 shaft 1 1GNA-230

46 |1ZD-230-01-011 left side plate 1

47 [1G-180.00.020 pin 2

48 [CFW—50X75X12 Oil seal 50X75X12 2

49 [GB 297—32210 bearing 32210 1

50 [1ZD-230-00-147 small gear 1

51 [1ZD-230-00-148 gear 1

52 11ZD-230-00-106 lock plate 3

53 |GB 889.1—M10 lock nut M10 20

54 |GB 97.1—10 washer 10 20

55 |GB 5783—M10X30 bolt M10X30 16

56 |[ZHU HE DIAN—16 [gasket 16 2

57 |CBW-00-011 breather 1

58 |[1ZD-180-00-011 shaft 1 1GNA-180
1ZD-200-00-011 shaft 1 1GNA-200
1ZD-220-00-011 shaft 1 1GNA-220
1ZD-230-00-011 shaft 1 1GNA-230

59 [1G-150-00-102 right bend blade 24 |1GNA-180
1G-150-00-102 right bend blade 27 |1GNA-200
1G-150-00-102 right bend blade 30 |1GNA-220
1G-150-00-102 right bend blade 30 |1GNA-230

60 [1G-150-00-103 left bend blade 24  |1GNA-180
1G-150-00-103 left bend blade 27 |1GNA-200
1G-150-00-103 left bend blade 30 |1GNA-220
1G-150-00-103 left bend blade 30 [1GNA-230

61 |GB 3452.1—103X3.55 |O ring 103X3.55 1

62 |GB 5783—M12X30 bolt M12X30 2

63 |GB 5783—M14X50 bolt M14X50 20

64 |GB 889.2—M12X1.5 [lock nut M12X1.5 108

65 |GB97.1—12 washer 12 124

66 |GB 5786—M12X1.5X39bolt M12X1.5X35 120

67 |GB 5783—M12X35 bolt M12X35 10

68 |GB 93—12 spring washer 12 16

69 [1ZD-230-01-104 [11 shaft 1

70 |GB 3452.1—145X3.55 |O Ring 145X3.55 1

71 [1ZD-230-01-106A shaft 1

72 |GB 297—32911 bearing 32911 1




PARTS LIST

NO. Part NO. Name &Specifications [Quantity] Remark

73 |CFW—55X80X8 Oil seal 55X80X8 3

74 |GB 276—6311 bearing 6311 1

75 |1ZD-230-00-139 spacer 1

76 |1ZD-230-00-149 gear 1

77 |GB 297—32010 bearing 32010 1

78 |GB 3452.1—50X2.65 |O Ring 50X2.65 1

79 |WCL5-00-114 nut 40X1.5 2

80 |GB 5783—M10X40 bolt M10X40 4

81 [1GN-150-01-102 rubber gasket 1

82 |GB 812—M50X1.5 nut M50X1.5 1

83 [1ZD-230-01-012 cover 1

84 |CBW-00-112 plug 1

85 |[ZHU HE DIAN—10 [gasket 10 1

86 |GB 5783—M10X16 bolt M10X16 1

87 |ZL-25-103 pin 1

88 [MFP120-00-101 plug 1

89 [1G-150-01-142 R pin 1

90 |1G-150-00-018 supporter 1

91 |1ZD-230-00-162 rear cover 2

92 |GB 6170—M12 nut M12 4

93 [1ZD-180-00-190 rear rod 1 1GNA-180
1ZD-200-00-190 rear rod 1 1GNA-200
1ZD-220-00-190 rear rod 1 1GNA-220
1ZD-230-00-190 rear rod 1 1GNA-230

94 |1ZD-180-00-013 rear cover 2 1GNA-180
1ZD-200-00-013 rear cover 2 1GNA-200
1ZD-220-00-013 rear cover 2 1GNA-220
1ZD-230-00-013 rear cover 2 1GNA-230

95 |GB 889.1—M14 lock nut M14 4

96 [1ZD-230-00-028 left skid 1

97 [1ZD-230-00-166 bar 8

97 |1ZD-230-00-166 adjust bar 8

98 |GB 6170—M10 nut M10 8

99 [1ZD-230-00-168 spring plate 4

100 (1ZD-230-00-167 spacer 4

101 |GB 5783—M10X45 bolt M10X45 4

102 |1ZD-230-00-030 handle 4

103 [GB 97.1—24 washer 24 8

104 [LXG2400017 spring 8

105 |1ZD-230-00-169 seat 4

106 |GB 6170—M24 nut M24 4

107 [1ZD-230-00-026 bar 4




